Anbotek

= Safety Shenzhen Anbotek Compliance Laboratory Limited

FCC ID: 2AF2K-WM415 Page 1 of 129 Report No.: R0115094571

FCC TEST REPORT
for
Shenzhen KeZhongl.ong Optoelectronic Technology Co., Ltd.

WIFI Module
Model No.: WM415

Prepared for . Shenzhen KeZhonglLong Optoelectronic Technology Co., Ltd.
Address : 3/F, B5 Bldg., XinFu Industrial Zone, ChongQing Road, FuYong
Street, BaoAn District, Shenzhen, Guangdong, 518000, China

Prepared By :  Shenzhen Anbotek Compliance Laboratory Limited

Address : 1/F., Building 1, SEC Industrial Park, No.0409 Qianhai Road,
Nanshan District, Shenzhen, Guangdong, China
Tel: (86) 755-26066544
Fax: (86) 755-26014772

Report Number : RO0115094571
Date of Test : Sept. 17~ Oct. 12, 2015
Date of Report : Oct. 13, 2015

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

il FCC ID: 2AF2K-WM415 Page 2 of 129 Report No.: R011509457|
TABLE OF CONTENT
Description
Page
Test Report
1. GENERAL INFORMATION..ccuuiiiiiiisniicssssnrnesssssssecssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 4
1.1. Description 0f DevICe (EUT)......coiiiiiieieiieeieeie ettt ettt et ebesateebeebeenbeeseenseenteenne 4
1.2. Auxiliary Equipment Used during TeSt.........ccereeieriirirtinieienieeientenieeteseenee sttt st s 5
1.3. Description Of TeSt FACTIILY.......cccciiiiiiieiieecieece ettt ettt sre e et e aeeesaeesteeesnsaesnnaesnseeas 5
1.4, Measurement UNCEITAINLY ........cccveeriueerieertierieeesteeesteeesseeessteesreessseessseesssesassessssseesssessssessnsessssessseesnses 5
2. TEST METHODOLOGY ...coinvriicisssnnicssssnricsssssssesssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 6
2.1. Summary Of Test RESULLS.......cceirtiiirieieririteestet ettt sttt sttt se et 6
2.2. Description Of TeSt MOAES. ......ccueeiiriiriiiiiiiitetet ettt sttt ettt et e sbe bt et enaesaesbeeneens 6
2.3, LSt OF CRANNEIS: .....eiuiiiiiiiteeetee ettt et e bt e s b et be et et e e bt et e ebeebeentean 7
3. FCC PART 15.247 REQUIREMENTS FOR DSSS & OFDM MODULATION.....ccccccceeueeee 8
TR B T Al 1110 J SRS 8
3.2 6dB BandWIdth.......cccoouiiiiiiiiiite sttt ettt et b e bbb et s 8
3.3. Maximum OUtPUL POWET TESt.....cccuiruiiiiiiriiiieniertiritete sttt sttt sttt s 22
3.4. Band EdZes MEaASUICINENL. ........c.ceereieerieeeiieeitieestteesteessteeeteesseessseaseeessseesssessssessssesssssessssensssessnseesns 30
3.5. Peak POWer SPectral DENSILY......cccveveiieesiieeeiieiieecieescieesteeeieeesteeesereessteesnseessseessseessseeesssessssessnseens 100
3.6. Radiated EMISSIONS. ...cccuiitieiieitieiieieet et ettt ettt et esbe e bt e bt e beete e bt enbeenseenseeateenseesseenseenseenseensenn 108
4. ANTENNA APPLICATION....ccciiiisiiensnicssnncssnnncsssnesssssesssssesssssessssssssssssssssssssssssssssssssssssssseses 125
4.1, ANLENNA TEQUITEINEIL. ¢...euveterutententeeueetententeeatenteeteettestestesteeatenbesaesbeeseeseeseessesbeestestensesbeetensenseeseensenne 125
G2 RESUIL.coeee ettt sa e st ettt a e r e e n e sneeneens 125
5. PHOTOGRAPH.....coiriiiiinnnninssnniicssssssissssssssesssssssssssssssssssssssssasssssssssssssssssssssssssssssssssssssssass 126
5.1. Photo of Radiation EMisSion TeSt.......cccueeruieiiiiiiiiiiiiiiiieeieeeeeee et 126
APPENDIX I (EXTERNAL PHOTOS).ccuccccniiinnunicssanicssancsssanssssassssssssssssssssssssssssssssssssssssssssassses 127
APPENDIX II (INTERNAL PHOTOS)....ccooviininsuensuensnecsannssancssessnessansssassssasssssssassssassssasssses 128

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



Anbotek

Shenzhen Anbotek Compliance Laboratory Limited

HISN .y FCC ID: 2AF2K-WM415 Page 3 of 129 Report No.: R011509457]
TEST REPORT
Applicant : Shenzhen KeZhonglong Optoelectronic Technology Co., Ltd.
Manufacturer : Shenzhen KeZhongl.ong Optoelectronic Technology Co., Ltd.
EUT : WIFI Module
Model No. : WM415
Serial No. : N.A.
Trade Mark : N.A.
Rating : DC5V, 200mA

Measurement Procedure Used:
FCC Part15 Subpart C 2015, Paragraph 15.247

The device described above is tested by Shenzhen Anbotek Compliance Laboratory
Limited to determine the maximum emission levels emanating from the device and the
severe levels of the device can endure and its performance criterion. The measurement
results are contained in this test report and Shenzhen Anbotek Compliance Laboratory
Limited is assumed full of responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT (Equipment Under Test) is
technically compliant with the FCC Part 15 Subpart C requirements.

This report applies to above tested sample only and shall not be reproduced in part
without written approval of Shenzhen Anbotek Compliance Laboratory Limited.

Date of Test :

Sept. 17~ Oct. 12, 2015

o Fhosy

-

Prepared by :
(Tested Engineer / Kebo Zhang)
Reviewer :
(Project Manager / Amy Ding)
O b
. . (v | }'I-u/ﬂ
Approved & Authorized Signer : | e
(Maﬁager / Tom Chen)

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

EUT : WIFI Module

Model Number : WM415

Test Power Supply : pc 5v

RF Transmission : 2412MHz~2462MHz (802.11b/802.11g/802.11n(HT20))

Frequency 2422MHz~2452MHz ( 802.11n(HT40))
Channels : 11 For (802.11b/802.11g/802.11n(HT20))

7 For (802.11n(HT40))
Modulation 802.11b CCK; 802.11g OFDM; 802.11n MCS

Antenna Gain:

: -1.78 dBi

Applicant : Shenzhen KeZhonglLong Optoelectronic Technology Co., Ltd.
Address : 3/F, BS Bldg., XinFu Industrial Zone, ChongQing Road, FuYong
Street, BaoAn District, Shenzhen, Guangdong, 518000, China
Manufacturer : Shenzhen KeZhonglLong Optoelectronic Technology Co., Ltd.
Address : 3/F, BS Bldg., XinFu Industrial Zone, ChongQing Road, FuYong
Street, BaoAn District, Shenzhen, Guangdong, 518000, China
Factory : Shenzhen KeZhonglLong Optoelectronic Technology Co., Ltd.
Address : 3/F, B5 Bldg., XinFu Industrial Zone, ChongQing Road, FuYong

Date of receipt

Date of Test

Street, BaoAn District, Shenzhen, Guangdong, 518000, China

: Sept. 17, 2015

: Sept. 17~ Oct. 12, 2015

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772 www.anbotek.com
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1.2. Auxiliary Equipment Used during Test
N/A

1.3. Description of Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

CNAS - LAB Code: L3503

Shenzhen Anbotek Compliance Laboratory Limited., Laboratory has been assessed
and in compliance with CNAS/CLO1: 2006 accreditation criteria for testing
laboratories (identical to ISO/IEC 17025:2005 General Requirements) for the
Competence of Testing Laboratories.

FCC-Registration No.: 752021

Shenzhen Anbotek Compliance Laboratory Limited, EMC Laboratory has been
registed and fully described in a report filed with the (FCC) Federal
Communications Commission. The acceptance letter from the FCC is maintained
in our files. Registration 752021, July 10, 2013.

IC-Registration No.: 8058A-1

Shenzhen Anbotek Compliance Laboratory Limited., EMC Laboratory has been
registered and fully described in a report filed with the (IC) Industry Canada. The
acceptance letter from the IC is maintained in our files. Registration 8058A,
February 22, 2013.

Test Location

All Emissions tests were performed at

Shenzhen Anbotek Compliance Laboratory Limited. at 1/F., Building 1, SEC
Industrial Park, No.0409 Qianhai Road, Nanshan District, Shenzhen, Guangdong,
China

1.4. Measurement Uncertainty

Radiation Uncertainty :  Ur=4.1dB (Horizontal)
Ur =4.3 dB (Vertical)

Conduction Uncertainty : Uc=3.4dB

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.10: 2013 and

FCC Part 15, Paragraph 15.247.

2.1. Summary of Test Results

The EUT has been tested according to the following specifications:

Standard Test Type Result Notes

FCC Part 15, Paragraph 15.107, 15.207 Conducted Emission Test - N/A
FCC Part 15, Paragraph 15.247(b)(1) Maximum Output Power PASS | Complies
FCC Part 15, Paragraph 15.247(a)(2) 6dB Bandwidth PASS | Complies
FCC Part 15, Paragraph 15.247(c) 100kHz Bg‘sxcggg‘;ﬁequency PASS | Complies
FCC Part 15, Paragraph 15.209(a)(f) Spurious Emission PASS | Complies

FCC Part 15, Paragraph 15.247(a)(1) Frequency Separation - N/A

FCC Part 15, Paragraph 15.247(a)(1)(iii) | Number of Hopping Frequency - N/A

FCC Part 15, Paragraph 15.247(a)(1)(iii1) Time of Occupancy - N/A
FCC Part 15, Paragraph 15.247(c) Peak Power Density PASS | Complies

2.2. Description of Test Modes

The EUT has been tested under operating condition.
Software used to control the EUT for staying in continuous transmitting and receiving mode

isprogrammed.

IEEE802.11b: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 1
Mbps lowest data rate (worst case) are chosen for the final testing.
IEEE802.11g: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 6
Mbps lowest data rate (the worst case) are chosen for the final testing.
IEEE802.11n (HT20): Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz)
with MCS 0 Mbps lowest data rate (the worst case) are chosen for the final testing.
IEEE802.11n (HT40): Channel 3(2422MHz), Channel 6(2437MHz) and Channel 9(2452MHz)
with MCS 0 Mbps lowest data rate (the worst case) are chosen for the final testing.

Shenzhen Anbotek Compliance Laboratory Limited
(86)755-26014772  www.anbotek.com

Tel:(86)755-26066544  Fax:
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2.3. List of channels:

v -available

X - tested
Number Frequency(MHz) 802.11 802.11
b/g/n b/g/n
(HT20) (HT40)

1 2412 N, X

2 2417 ~

3 2422 N, X

4 2427 v

5 2432 v

6 2437 N, X X

7 2442 v

8 2447 v

9 2452 N, X

10 2457 V

11 2462 N, X

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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3. FCC Part 15.247 Requirements for DSSS & OFDM Modulation

3.1 Test Setup

EUT System Attenuator Spectrum
Analyzer

3.2 6dB Bandwidth

a. Limit
For the direct sequence systems, the minimum 6dB bandwidth shall be at least S00kHz.

b.Test Procedure
1. Place the EUT on the table and set it in the transmitting mode.
2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port
to the spectrum analyzer.
3. Set the spectrum analyzer as:
RBW = 100kHz, VBW =3*RBW =300kHz,
Detector= Peak
Trace mode= Max hold.
Sweep- auto couple.
4. Mark the peak frequency and —6dB (upper and lower) frequency.
5. Repeat until all the rest channels are investigated.

20dB Bandwidth:

C63.10

Occupied Bandwidth (OBW=20dB Bandwidth

1. Set RBW=1%~5% OBW

2. Set the VBW =3*RBW

3. Set the span range between 2 times and 5 times of the OBW

4. Sweep Time= Auto
Detector= Peak
Trace= Max hold

5. Once the reference level is established, the equipment is conditioned with typical modulating
signals to produce the worst case (i.e. the widest) bandwidth. Unless otherwise specified for an
unlicensed wireless device, measure the bandwidth at the -20dB levels with respect to the
reference level.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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c. Test Setup See 3.1

d. Test Equipment

Item Equipment Manufacturer | Model No. | Serial No. Last Cal. | Cal. Interval
1. |Spectrum Analysis Agilent E4407B | US39390582 |Apr. 17, 2015 1 Year
2. | Preamplifier Instruments | EMCOLIS3| 90100 | Apr. 17,2015 1 Year

corporation 0
3. |EMI Test Receiver| Rohde & Schwarz ESPI 101604 | Apr. 17,2015 1 Year
4. | DoubleRidged | Instruments | oy o116 351600 |Apr. 20,2015 1 Year
Horn Antenna corporation
Bilog Broadband VULB
5. Antenna Schwarzbeck |VULB9163 9163-289 Apr. 20, 2015 1 Year
6. Pre-amplifier SONOMA 310N 186860 | Apr. 17,2015 1 Year
EMI Test
7. Software SHURPLE N/A N/A N/A N/A
EZ-EMC
8 Power Sensor DAER RP%?,O% 151002§ISNO Jun 30, 2015 1 Year
o | MXA Spectrum Agilent N9020A |MY51170037| Jun 30,2015 | 1 Year
Analysis
10 | MXGRE Vector Agilent N5182A |MY48180656| Jun 30,2015 | 1 Year
Signal Generator
11 | Signal Generator Agilent E4421B |[MY41000743| Jun 30, 2015 1 Year
12 | DC Power supply IV IV-8080 | YQSB0096 | Jun 30, 2015 1 Year
TEMP&HUMI BE-THK-1
13 |PROGRAMMAB Bell Group S0MS SE-0137 |Mar 16, 2015 1 Year
LE CHAMBER
e. Test Results
Pass.

Tel:(86)755-26066544

Shenzhen Anbotek Compliance Laboratory Limited

Fax:(86)755-26014772

www.anbotek.com
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f. Test Data
6dB Bandwidth
ANT A
Test mode: IEEE 802.11b
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2412 10.07 Pass
Mid 2437 10.07 >500 Pass
High 2462 10.07 Pass
Test mode: IEEE 802.11¢g
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2412 16.57 Pass
Mid 2437 16.57 >500 Pass
High 2462 16.57 Pass
Test mode: IEEE 802.11n (HT20)
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2412 17.80 Pass
Mid 2437 17.80 >500 Pass
High 2462 17.81 Pass
Test mode: IEEE 802.11n (HT40)
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2422 36.43 Pass
Mid 2437 36.41 >500 Pass
High 2452 36.45 Pass

Test Plots See the following page.

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772

www.anbotek.com
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ANT B
Test mode: IEEE 802.11b
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2412 10.07 Pass
Mid 2437 10.07 >500 Pass
High 2462 10.06 Pass
Test mode: IEEE 802.11¢g
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2412 16.57 Pass
Mid 2437 16.57 >500 Pass
High 2462 16.57 Pass
Test mode: IEEE 802.11n (HT20)
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2412 17.80 Pass
Mid 2437 17.80 >500 Pass
High 2462 17.80 Pass
Test mode: IEEE 802.11n (HT40)
Frequency Bandwidth Limit
Channel (MHz) (MHz) (kHz) Results
Low 2422 36.41 Pass
Mid 2437 36.42 >500 Pass
High 2452 36.42 Pass

Test Plots See the following page.

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772

www.anbotek.com
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ANT A

E 4 Peak Search

Radio St Nona

| Canter Fraq: 2412000600 Gz
T TrigF AglHatd> 010
Gl o #asten: 30 dB

Radio Davice BTS

dly Ref 20.00 dBm

center 2412GHz e Span 20 MHz
[#Res BW 100 kHz FVBW 300 kHz Sweep 2.533 ms,
Occupied Bandwidth Total Power 10.5 dBm
15.037 MHz
Transmit Freq Error -36.018 kHz OBW Power 88.00 %
* dB Bandwidth 10.07 MHz xdB -6.00 dB

000000 GHz CartarF [ Radio St No
9'_'3592_43?"1"—____1 L g -
AFGaindmw  WAthen:30 4B Radio Davice: BTS
T
Ref 20.00 dBm 6.1
i 6
i
|
i
Center 2437 GHz Span 20 MHz
[#Res BW 100 kHz FVBW 300 kHz Sweep 2.533 ms|
Occupied Bandwidth Total Power 10.5 dBm
15.034 MHz
Transmit Freq Error -21.018 kHz OBW Power 88.00 %
* dB Bandwidth 10.07 MHz x dB -6.00 dB

Peak Search

Test Mode: 802.11b---Low

G
o) TrigFras Run AvglHald=> 10110
AFGainbmw | WAthen:30 dB. Radio Davicw: BTS
Ref 20.00 dBm

Center 2462GHz T e Span 20 MHz
[#Res BW 100 kHz FVBW 300 kHz Sweep 2.533 ms

Occupied Bandwidth Total Power 11.1 dBm

15.013 MHz
Transmit Freq Error -8.675 kHz OBW Power 88.00 %
* dB Bandwidth 10,07 MHz xdB -6.00 dB

] Cantar Freq: 2462050000 Gz Radio Std: Nona Peak Search

Test Mode: 802.11b---Mid

12000000 GHz Cantar Fraq: 413050000 G Radio St Ho
Fraq 242000000 GHE ] oo 2immomocie | =
AfGainlow | BAtten:3) dB
T
Ref 20.00 dBm
¢

Center 2a12GH2 Span 20 MHz
[#Res BW 100 kHz FVBW 300 kHz Sweep 2.533 ms|

Occupied Bandwidth Total Power 7.24 dBm

16.469 MHz
Transmit Fraq Error =30.001 kHz OBW Power 58.00 %
* dB Bandwidth 16.57 MHz x dB -6.00 dB

Peak Search

Test Mode: 802.11b---High

(e .l Trig: Fras Run AvglHald> 1010
i Gainil o BAtten: 30 dB Radio Davice: BTS
MEr1 2 ]
Ref 20.00 dBm
|

Center 2437 GHz ~ spanz0mhz
[#Res BW 100 kHz FVBW 300 kHz Sweep 2.533 ms|

Occupied Bandwidth Total Power 8.18 dBm

16.472 MHz
Transmit Freq Error -25.388 kHz OBW Power 88.00 %
* dB Bandwidth 16.57 MHz xdB -6.00 dB

CorterFreq: LATTON000 GHz Radio St None Peak Search

Test Mode: 802.11g---Low

iter Frog 2462000000 GHE ] Gartar Preq: 242003000 Giis Radia 5t Nona
e i =z TrigFrasRun AvglHaid> 1000
- Gainel o BAtten: 30 dB Radio Davice: BTS
= i-,‘r'_" .4
Ref 20.00 dBm
Center 2462GH2 ____ Span20mHz
[#Res BW 100 kHz FVBW 300 kHz Sweep 2.533 ms|
Occupied Bandwidth Total Power 7.81 dBm
16.466 MHz
Transmit Freq Ermor <21.371 kHz OBW Power B8.00 %
* dB Bandwidth 16.57 MHz x dB -6.00 dB

Peak Search

Test Mode: 802.11g---Mid

Test Mode: 802.11g---High

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772

www.anbotek.com
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G
(e AwgiHeld> 000
AFGainlmw | BAtten: 30 dB
MK
Ref 20.00 dBm
' ¢
f
|
Center 2412602 Bpan 20 MHz
[#Res BW 100 kHz FVBW 300 kHz Sweep 2.533 ms|
Occupled Bandwidth Total Power 6.24 dBm
17.671 MHz
Transmit Freq Error -8.398 kHz OBW Power 88.00 %
* dB Bandwidth 17.80 MHz xdB -6.00 dB

| Canter Fraq: 241000000 GH Radio St None Peak Search
Trig: Frae Run

Cantar Fry G Radio St Ho
an 9!_'3592_4310_@."_'5&—__.1 e o il PR -
Gl o #Atten: 30 dB Radio Davice: BTS
— MR ZA3418 GH
. Ref 20.00 dBm ~12.000 dBm|
T
|
|
|
1
i
Conter 2437 GHz T T Y Span 20 MHz
[#Res BW 100 kHz FVEW 300 kHz Sweep 2.533 ms|
Occupied Bandwidth Total Power 8.31 dBm
17.674 MHz
Transmit Freq Error <4.743 kHz OBW Power 88.00 %
* dB Bandwidth 17.80 MHz x dB -6.00 dB

Peak Search

Test Mode: 802.11n20---Low

| Canter Fraq: 2462000600 Gz Radio St Hona
= Trig Fres Run Avgltieid> 1010
AFGainbmw  WAthen:30 dB. Radio Davice: BTS
Mkr1 248 1
Ref 20.00 dBm -13.4
-
|
|
t t
1
Center 2402G6H2 ~ Span 20 MHz
[#Res BW 100 kHz FVBW 300 kHz Sweep 2.533 ms|
Occupied Bandwidth Total Power 6.94 dBm
17.667 MHz
Transmit Freq Error 413 Hz OBW Power 88.00 %
* dB Bandwidth 17.81 MHz xdB -6.00 dB

E . ¥ Peak Search

Test Mode: 802.11n20---Mid

“422000000 GHz CanterFraq LAZZONO00GH: Radio St None
= S'_EEEL_"__IJ Trig: Frae Fun AuglHeid> 1000
WiGaimlow | WAtten:30 dB Radio Davicw: BTS
= MKF1 2
Rel 20.00 dBm

Center 2422GHz " Span 40 MHz

[#Res BW 100 kHz FVBW 300 kHz Sweep 5ms|
Occupied Bandwidth Total Power 6.80 dBm
36.030 MHz
Transmit Freq Error -35.802 kHz OBW Power 88.00 %
* dB Bandwidth 36.43 MHz x dB -6.00 dB

Peak Search

Test Mode: 802.11n20---High

L — Trig n oeglHatd= 1000
i Gainel o Bétten: 30 dB
M
Ref 20.00 dBm

Center 2437GHz ________ GSpand0MHz
(=Res BW 100 kHz FVEW 300 kHz Sweep 5ms|

Occupied Bandwidth Total Power 7.48 dBm

36.058 MHz
Transmit Freq Error 12.401 kHz OBW Power 88.00 %
* dB Bandwidth 36.41 MHz x dB -6.00 dB

E_ 1 3 Frag 2437000000 GHz 1 3;'1‘,',:;.“:““” oMz Radio St None Peak Search

Test Mode: 802.11n40---Low

AwglHald> 10010

Radio St Nona

1 Trig Frae Fun

AiGanlow  BAtten:3) 0B

Rel 20.00 dBm

Center 2452GHz " Span 40 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 5ms!
Occupied Bandwidth Total Power 7.68 dBm
36.051 MHz
Transmit Freq Error B.708 kHz OBW Power 88.00 %
* dB Bandwidth 36.45 MHz x dB -6.00 dB

Peak Search

Test Mode: 802.11n40---Mid

Test Mode: 802.11n40---High

Shenzhen Anbotek Compliance Laboratory Limited

Tel:(86)755-26066544

Fax:(86)755-26014772

www.anbotek.com
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CIlerIq 2412000000 GHz Radio St Nona
o Trig Fras Run AwglHald> 0010
i Gl e Batten: 30 dB Radio Davice: BTS
; MKF1 2 1
Ref 20.00 dBm
|
|
1
i
center 2a12GHz I Span 20 MHz
[#Res BW 100 kHz FVBW 300 kHz Sweep 2.533 ms|
Occupied Bandwidth Total Power 10.7 dBm
15.035 MHz
Transmit Freq Error =31.823 kHz OBW Power 88.00 %
* dB Bandwidth 10.07 MHz x dB -6.00 dB

E = o . Peak Search

Fiak Rageeny | CartarF Radio St Nona
T2 Trig Frae Run AvglHeld> 1000
Gl o BAtten: 30 uB Radio Davice: BTS
MKr 2 1
v Ref 20.00 dBm
‘ L4
|
1
|
|
(Canter 2437 GHz Span 20 MHz
[#Res BW 100 kHz FVBW 300 kHz Sweep 2.533 ms
Occupied Bandwidth Total Power 10.5 dBm
15.039 MHz
Transmit Freq Error -20.953 kHz OBW Power 88.00 %
* dB Bandwidth 10.07 MHz xdB -6.00 dB

Test Mode: 802.11b---Low

Frag 246 000000 GHz Cantar Frag: 2462000000 GHz Radio St Nona
=S = Trig:Free Run AvglHeld> 1000
AFGainlmw | BAtten: 3 dB Radio Davicw: BTS
MKr1 2 1
A4 Ref 20.00 dBm

Center 2462GHz Y e Span 20 MHz
[#Res BW 100 kHz FVBW 300 kHz Sweep 2.533 ms|

Occupied Bandwidth Total Power 11.1 dBm

15.012 MHz
Transmit Freq Error -10.405 kHz OBW Power 88.00 %
* dB Bandwidth 10.06 MHz xdB -6.00 dB

Test Mode: 802.11b---Mid

Fiak Ragreh) | Cantar Frag: 2412006000 GHz Radio St None
g AvglHeld> 1000
it Gaindow * #Atten: 30 dB Radio Davice: BTS
WRET :
Ref 20.00 dBm

iCenter 2a12GH2 “Span 20 MHz

[#Res BW 100 kHz FVBW 300 kHz Sweep 2.533 ms|
Occupied Bandwidth Total Power 7.47 dBm

16.467 MHz

Transmit Freq Error <31.268 kHz OBW Power 88.00 %
* dB Bandwidth 16.57 MHz x dB -6.00 dB

Test Mode: 802.11b---High

Test Mode: 802.11g---Low

E - ; Peak Search

Pak Ragreh) | Canter Frag: 2462000000 GHz Radio St None
g Frae Run AvglHeld> 1000
Pt Gainlow T EAtten: 30 0B
Mk
Ref 20.00 dBm

Center 2402602 “Span 20 MHz
[#Res BW 100 kHz FVBW 300 kHz Sweep 2.533 ms|

Occupied Bandwidth Total Power 7.84 dBm

16.467 MHz
Transmit Freq Ermor -21.703 kHz OBW Power 58.00 %
* dB Bandwidth 16.57 MHz xdB -6.00 dB

T Frag 2437000000 GHz ¢ c-mm-q LATTOR000 GHz Radio St Nona
e e T rae Fun Avg|Hald> 1010
i Gain L ow mnuao B Radio Davicw: BTS
i — 1
Ref 20.00 dBm : |
Center 2437 GHz = . . 13 B Bpun 20 MH1
(#Res BW 100 kHz FVBW 300 kHz Sweep 2.533 ms|
Occupled Bandwidth Total Power 8.20 dBm
16.472 MHz
Transmit Freq Error -24.472 kHz OBW Power 88.00 %
* dB Bandwidth 16.57 MHz x dB -6.00 dB

Test Mode: 802.11g---Mid

Test Mode: 802.11g---High

Tel:(86)755-26066544

Shenzhen Anbotek Compliance Laboratory Limited

Fax:(86)755-26014772

www.anbotek.com




Anbotek

Product Sofety

Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AF2K-WM415 Page 15 of 129 Report No.: R0115094571

Ty possbpier Chatapient W

CanterFrag 141000000 GHz Radio St Nona
—:. TI"FM Run AwglHeld> 10010
- Gainel o #asten: 30 dB

MKr1 2

Rel 20.00 dBm

Center 2412GHz

~ Span 20 MHz

[#Res BW 100 kHz FVBW 300 kHz Sweep 2.533 ms|
Occupied Bandwidth Total Power 6.31 dBm
17.670 MHz
Transmit Freq Error -8.711 kHz OBW Power 88.00 %
* dB Bandwidth 17.80 MHz x dB -6.00 dB

anter Frag 2437000000 GHz e

re ] “t’n"Fmﬁun AvglHeld> 10010
AFGanlow — WAthen:30 dB Radio Davicw: BTS
Ref 20.00 dBm
-
|
! ¢
|
t t
i
Center 2437 GHz Span 20 MHz
[#Res BW 100 kHz FVBW 300 kHz Sweep 2.533 ms|
Occupied Bandwidth Total Power 8.34 dBm
17.671 MHz
Transmit Freq Ermor <4.518 kHz OBW Power 58.00 %
* dB Bandwidth 17.80 MHz x dB -6.00 dB

Peak Search

Test Mode: 802.11n20---Low

[ et |

| Canter Fraq: 2462000600 Gz Radio St Hona
o) TrigFras Run AvglHaid=> 10110
Gl o Batten: 30 dB Radio Davice: BTS
Wik i 4L 1
Ref 20.00 dBm -12
-
|
{ ¢ .
| |
1 I
|
Center 2462GHz  span20MmHz
[#Res BW 100 kHz FVBW 300 kHz Sweep 2.533 ms
Occupied Bandwidth Total Power 7.02 dBm
17.666 MHz
Transmit Freq Error 448 Hz OBW Power 88.00 %
* dB Bandwidth 17.80 MHz xdB -6.00 dB

Test Mode: 802.11n20---Mid

Canter Freq: 2422000000 GH Radio St Nona

T2 TrigFras fun AvglHeld> 10010
AFGaindow | WAthen:30 dB Radio Davice: BTS
MK 2 |
Ref 20.00 dBm 7
|
Center 2422GHz  span4ommz
[#Res BW 100 kHz FVBW 300 kHz Sweep 5ms|
Occupied Bandwidth Total Power 5,33 dBm
35.997 MHz
Transmit Freq Error -18.500 kHz OBW Power 88.00 %
* dB Bandwidth 36.41 MHz xdB -6.00 dB

Peak Search

Test Mode: 802.11n20---High

e e ZASTOODDI G| Soxp ity S
Gl o rmm_.w_ug
o
Rel 20.00 dBm
&

Center 24 GHz [ Span 40 MHz
[#Res BW 100 kHz FVEW 300 kHz Sweep 5ms|

Occupied Bandwidth Total Power 6.04 dBm

36.005 MHz
Transmit Freq Error -8.877 kHz OBW Power 88.00 %
% dB Bandwidth 36.42 MHz x dB -6.00 dB

Test Mode: 802.11n40---Low

Peak Search

- A5I000000 GHz Cantar Freq: 2452055000 G ; Radio St Ho
zentr Frag 2452000000 e ] 1;’1:‘:;«:- M|rn:n:1ma K
AFGanlow — WAthen:30 dB. Radio Davice: BTS
—— MK 246 |
Ref 20.00 dBm

Center 2452GH2 _______ Span4ONHz
#Res BW 100 kHz #VBW 300 kHz Sweep 5ms!

Occupied Bandwidth Total Power 5.57 dBm

36.005 MHz
Transmit Freq Error 8.152 kHz OBW Power 88.00 %
* dB Bandwidth 36,42 MHz x dB -6.00 dB

Test Mode: 802.11n40---Mid

Test Mode: 802.11n40---High

Shenzhen Anbotek Compliance Laboratory Limited
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20dB Bandwidth
ANT A
Test mode: IEEE 802.11b
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 17.26 Pass
Mid 2437 17.25 Pass
High 2462 17.25 Pass
Test mode: IEEE 802.11¢g
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 19.53 Pass
Mid 2437 19.59 Pass
High 2462 19.63 Pass
Test mode: IEEE 802.11n (HT20)
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 20.39 Pass
Mid 2437 20.41 Pass
High 2462 20.41 Pass
Test mode: IEEE 802.11n (HT40)
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2422 38.67 Pass
Mid 2437 38.65 Pass
High 2452 38.49 Pass

Test Plots See the following page.

Shenzhen Anbotek Compliance Laboratory Limited
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ANT B
Test mode: IEEE 802.11b
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 17.25 Pass
Mid 2437 17.25 Pass
High 2462 17.24 Pass
Test mode: IEEE 802.11¢g
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 19.52 Pass
Mid 2437 19.59 Pass
High 2462 19.53 Pass
Test mode: IEEE 802.11n (HT20)
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2412 20.38 Pass
Mid 2437 20.55 Pass
High 2462 20.45 Pass
Test mode: IEEE 802.11n (HT40)
Frequency Bandwidth
Channel (MHz) (MHz) Results
Low 2422 38.55 Pass
Mid 2437 38.48 Pass
High 2452 38.69 Pass

Test Plots See the following page.
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Canter Frag: 2412006000 GHz

Radio St Nona

' =1 Trig: Fres Fun “AvglHeid>10M0
WFGainlmw | WAthen:30 dB Radio Davics: BTS
MErY 2 !
4y Ref 20.00 dBm
i |
i i\ i
- i
|
11
| ‘
11
ST, W § | i S | % Sy e
Center 2412 GHz Span 40 MHz
[#Res BW 300 kHz FVBW 1 MHz Sweep 1ms|
Occupied Bandwidth Total Power 9,83 dBm
15.098 MHz
Transmit Freq Error <43.312 kHz OBW Power 88.00 %
* dB Bandwidth 17.26 MHz xdB -20.00 dB

Peak Search

anter Frag 2437000000 GHE ] R St Nars

o LT i
AfGainlmw | BAtten:3) dB Radio Davicw: BTS
Mk 2 :
e o I i
T
. 4
|
|
T
11
AT Fosth] N | NSS! N I | | ] e Sat
Center 2437 GHz Span 40 MHz
[#Res BW 300 kHz FVBW 1 MHz Sweep 1ms|
Occupied Bandwidth Total Power 8.23 dBm
15.077 MHz
Transmit Freq Error -20.323 kHz OBW Power 88.00 %
* dB Bandwidth 17.25 MHz xdB -20.00 dB

Peak Search

Test Mode: 802.11b---Low

2 Canter Fraq: 1462000000 GHz Radio St Nona
= Trig:Free Run AvglHeld> 10010
AFGaindmw  WAthen:30 dB. Radio Davice: BTS
Mk 2 |
Sy Rel 20,00 dBm
T N EEe— T
| 4
T
|
T
|
T
R S—— S U —— — —
Center 2462 GHz Span 40 MHz
[#Res BW 300 kHz FVBW 1 MHz Sweep 1ms|
Occupied Bandwidth Total Power 9.07 dBm
15.068 MHz
Transmit Freq Error -14.288 kHz OBW Power 88.00 %
* dB Bandwidth 17.25 MHz xdB -20.00 dB

Peak Search

Test Mode: 802.11b---Mid

- TI000000 GHE Cantar? o Fadio St Mo
-anter Frag 2.412000000 GHz ——— ,J Trig: Fras Run AwglHeld> 10010 x
ArGainlow  WAthen:30 dB Radio Davice: BTS
— OTTE] 1
Ref 20.00 dBm
¢
Center 2a12GH2 ~ Span4ommnz
[#Res BW 300 kHz FVBW 1 MHz Sweep 1ms|
Occupied Bandwidth Total Power 8.99 dBm
16.945 MHz
Transmit Freq Error -155.15 kHz OBW Power 88.00 %
* dB Bandwidth 19.53 MHz xdB -20.00 dB
!

Peak Search

Test Mode: 802.11b---High

er Frag 2.437000000 GHz ] Cantwr Fraq: 2ATHO0000 GHa . Radio Std: Mona
e T e Trigg Fres Run AglHaid= 1000
AfGainlmw | BAtten: 3 dB Radio Davicw: BTS
v Rel 20.00 dBm

Center 2437 GHz

" Bpan 40 MHz

[#Res BW 300 kHz FVEW 1MHz Sweep 1ms|
Occupied Bandwidth Total Power 11.2 dBm
16.992 MHz
Transmit Freq Error -157.87 kHz OBW Power 88.00 %
* dB Bandwidth 18.58 MHz xdB -20.00 dB

Peak Search

Test Mode: 802.11g---Low

: 162000000 GHz Camtr Radin St o
o S!-EEEL#—_:.J Trig: Fres Run AwgiHeid> 1000 i3
AFGainlow — WAthen:30 dB Radio Davice: BTS
MK 2 ]
Ref 20,00 dBm

Center a62GHz ~ Span4ommnz
[#Res BW 300 kHz FVBW 1 MHz Sweep 1ms|

Occupied Bandwidth Total Power 8.30 dBm

16.943 MHz
Transmit Freq Error =131.78 kHz OBW Power 88.00 %
* dB Bandwidth 18.63 MHz x dB -20.00 dB
!

Peak Search

Test Mode: 802.11g---Mid

Test Mode: 802.11g---High
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F Cantar Fraq: 1412000000 GHz Radio Stk Wone
o Trig Frae Run AvglHeld>10r0
T Gainel BAtten: 30 dB Radio Davice: BTS
Ref 20,00 dBm

Center 2412GHz == Span 40 MHz
(=Res BW 300 kHz FVEW 1 MHz Sweep 1ms|

Occupied Bandwidth Total Power 8.90 dBm

17.974 MHz
Transmit Freq Error -51.385 kHz OBW Power 88.00 %
* dB Bandwidth 20.39 MHz x dB -20.00 dB

Peak Search

-enter Freq 2.437000000 GHz L Coareran T ookt Yo
MiGainlow  WAtten: 30 dB
MKr
Ref 20.00 dBm

Cintee ayray, 000 - Span 40 MHz
[#Res BW 300 kHz FVEBW 1 MHz Sweep 1ms|
Occupled Bandwidth Total Power 10.1 dBm
18.009 MHz
Transmit Freq Error 14,868 kHz OBW Power 88.00 %
* dB Bandwidth 20,41 MHz x dB ~20.00 dB

Peak Search

Test Mode:

802.11n20---Low

Canter Frag: 2462000000 GHz Radio St Hona
= Trig Frae fun AvglHeld> 10010
i Gainel o BAtten: 30 dB Radio Davice: BTS
MK 286416 GHE|
Sidy _ Ref 20.00 dBm o |
Center 2462GHz o Span 40 MHz
[#Res BW 300 kHz FVBW 1 MHz Sweep 1ms|
Occupied Bandwidth Total Power 8.16 dBm
17.978 MHz
Transmit Freq Error -28.053 kHz OBW Power 88.00 %
* dB Bandwidth 20,41 MHz xdB -20.00 dB

Peak Search

Test Mode: 802.11n20---Mid

CanterFraq: 1472000000 GHz Radio St Hona
Trig: Frae Run Awg|Haid> 0010

Pt Gainlow T EAten: 30 0B Radia Davice: BTS

Mkr1 249%

Ref 20.00 dBm
L}

Center 2422GH2 ~_ spansommnz
[#Res BW 300 kHz VBW 1 MHz Sweep 1.133 ms

Occupied Bandwidth Total Power 7.70 dBm

36.081 MHz
Transmit Freq Error 12,887 kHz OBW Power 58.00 %
* dB Bandwidth 38.67 MHz xdB -20.00 dB

Peak Search

Test Mode:

802.11n20---High

o .l Trig: Frae Run AvglHaid=> 10110
I Gainil ow #asten: 30 dB Radio Davice BTS
Wkl 2 ]
Ref 20,00 dBm s |
Center 2437 GHz e " span ﬁ'ﬁJ
[#Res BW 300 kHz FVBW 1 MHz Sweep 1.133 ms
Occupied Bandwidth Total Power 8.01 dBm
36.099 MHz
Transmit Freq Error 28.788 kHz OBW Power B8.00 %
* dB Bandwidth 38.65 MHz xdB ~20.00 dB

Corter Freq: LATTOS000 GHz Radio St None Peak Search

Test Mode: 802.11n40---Low

| Canter Fraq: 2452000000 Gz Radio St None Peak Search
Trig: Frae Run

G
(e AugiHeld> 1000
i Gainil o BAtten: 30 dB Radio Davice: BTS
Ref 20.00 dBm
= —
1
=t
|
Center 2452GH2 ~_ Spansommnz
[#Res BW 300 kHz VBW 1 MHz Sweep 1.133 ms
Occupied Bandwidth Total Power 7.04 dBm
36.076 MHz
Transmit Freq Error A42.318 kHz OBW Power 88.00 %
* dB Bandwidth 38.48 MHz x dB -20.00 dB

Test Mode

: 802.11n40---Mid

Test Mode: 802.11n40---High
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ComterFraq: 24100000 GHz Radio St Hona
= Trig Free Run AvglHald> 1010
AFGaindmw  WAthen:30 dB. Radio Davice: BTS
MEr 2 i
Sid Ref 20.00 dBm
T —— - T
T
f ¢
|
|
it
i
Center 2412GHz == Span 40 MHz
[#Res BW 300 kHz FVBW 1 MHz Sweep 1ms|
Occupied Bandwidth Total Power 8.25 dBm
15.089 MHz
Transmit Freq Error -20.930 kHz OBW Power 88.00 %
* dB Bandwidth 17.25 MHz xdB -20.00 dB

Peak Search

g Cantar Fry G 3 Radio St Mo
_ar_'EMZ_‘mﬂ_@_mﬂ_ﬂ&;__J G i L o X W
FiFGained ow #atten: 30 dB
o
Ref 20,00 dBm
| 0
|
|
|
T
|
|
(Center 2437 GHz == ) Span 40 MHz
[#Res BW 300 kHz FVEW 1MHz Sweep 1ms|
Occupied Bandwidth Total Power 8.23 dBm
15.091 MHz
Transmit Freq Error -16.848 kHz OBW Power 88.00 %
* dB Bandwidth 17.25 MHz xdB -20.00 dB

Peak Search

Test Mode: 802.11b---Low

gl e 1 Asmabyer  Dhniapied W
c q 000000 GHz CamterFraq: 2462000000 GHz Radio Ste: Mo
certar Trvy2/ 462000000 & ) 1:1,-#:::9:«» ngrn:lunnm =
AFGainlmw | BAtten: 3 dB Radio Davicw: BTS
MK 2 1
s Ref 20.00 dBm 4

Conter 2462 GHz L= Span 40 MHz
[#Res BW 300 kHz FVBW 1 MHz Sweep 1ms|

Occupied Bandwidth Total Power 8.90 dBm

15.061 MHz
Transmit Freq Error -2.573 kHz OBW Power 88.00 %
* dB Bandwidth 17.24 MHz xdB -20.00 dB

Peak Search

Test Mode: 802.11b---Mid

anter Frag 2412000000 GHE Radin S1d: None

FiFGaindow

| CartarFreq: 2413000000 Gz
Trig: AwglHeld=10M0

=i Trig/FraeRun

Bhtten: 30 dB Radio Davice: BTS

S0 ReT20.00 dBm
I )

center 2a12GHz 5 "~ Span 40 MHz
[#Res BW 300 kHz FVBW 1 MHz Sweep 1ms

Occupied Bandwidth Total Power B.12 dBm

16.921 MHz
Transmit Freq Error =140.30 kHz OBW Power 88.00 %
* dB Bandwidth 18.52 MHz xdB -20.00 dB

Peak Search

Test Mode: 802.11b---High

000000 GHz Cantar Frag: 2437006000 GHz Radio St Nona
L DL e P (e T il
AfGainlow | BAtten: 3 dB Radio Davicw: BTS
Mkr
Ref 20.00 dBm

Center 2437 GHz " Bpan 40 MHz

[#Res BW 300 kHz FVEBW 1 MHz Sweep 1ms|
Occupled Bandwidth Total Power 10.1 dBm
16.940 MHz
Transmit Freq Error -132.98 kHz OBW Power 88.00 %
* dB Bandwidth 19.58 MHz x dB ~20.00 dB

Peak Search

Test Mode: 802.11g---Low

- 53000000 GH: CantarPr o Radio 5t Mo
-an sLEEELﬂ—____J e L i g
AFGainlow  WAthen:30 dB. Radio Davicw: BTS
MK 2 ]
Ref 20.00 dBm

Center 2462GHz R W I " Span 40 MHz
[#Res BW 300 kHz FVBW 1 MHz Sweep 1ms|

Occupied Bandwidth Total Power 8.73 dBm

16.899 MHz
Transmit Freq Error -114.65 kHz OBW Power 88.00 %
* dB Bandwidth 19.53 MHz xdB -20.00 dB

Peak Search

Test Mode: 802.11g---Mid

Test Mode: 802.11g---High
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ComterFraq: LAIOB000GHz
1 Trig: Fres Run AvglHeld=> 1000
i Gl #asten: 30 dB

Radio St Nona

MK 2
Ref 20.00 dBm

Center 2412 GHz

Span 40 MHz
[#Res BW 300 kHz FVEBW 1 MHz Sweep 1ms|
Occupied Bandwidth Total Power 6.98 dBm
17.997 MHz
Transmit Freq Error ~40.188 kHz OBW Power 88.00 %
* dB Bandwidth 20.38 MHz xdB -20.00 dB

Radio Davice: BTS

Peak Search

D00000 GHz Cantar F G Radio St No
L DAL L e J Trig Frae Run AvglHald> 1010 4
AFGaindmw  WAthen:30 dB. Radio Davicw: BTS
T
Bidy___ Ref 20.00 dBm
Center 2437 GHz ~ Span4ommz
[#Res BW 300 kHz FVBW 1 MHz Sweep 1ms|
Occupied Bandwidth Total Power 8.01 dBm
17.996 MHz
Transmit Freq Error -38.475 kHz OBW Power 88.00 %
* dB Bandwidth 20.55 MHz x dB -20.00 dB

Peak Search

Test Mode: 802.11n20---Low

CanterFrag: 1462000000 GHz Radio St Hona
= Trig Frae fun Avg|Hald> 1010
TGl o #Asten: 30 dB
— MKF 2
Ref 20.00 dBm

Center 2462GHz == " Span 40 MHz
[#Res BW 300 kHz VBW 1 MHz Sweep 1ms|

Occupied Bandwidth Total Power 7.64 dBm

17.972 MHz
Transmit Freq Error -18.073 kHz OBW Power 88.00 %
* dB Bandwidth 20,45 MHz xdB -20.00 dB

Peak Search

Test Mode: 802.11n20---Mid

22000000 GHz Cantar Frag: 2422000000 GH. Radio Stak: Moy
o Fmgi___ll—:lj 1;,-3:.:;«» n.rn:lunma &
AiGainiow | BAtten: 3 dB Radio Davicw: BTS
MKr 2 i
Ref 20.00 dBm
|
|
Center 2422GHz ________ GSpansomMz
[#Res BW 300 kHz FVBW 1 MHz Sweep 1.133 ms,
Occupled Bandwidth Total Power 6.16 dBm
36.043 MHz
Transmit Freq Error 24.038 kHz OBW Power 88.00 %
* dB Bandwidth 38.55 MHz x dB -20.00 dB

Peak Search

Test Mode:

802.11n20---High

Cantar Frag: 2437055000 GH: Radio St Mo
9'_'3592_4@“&;___1 e i oa Sk W
i Gainil o BAtten: 30 dB Radio Davice: BTS
MKkr1 2.4
Ref 20,00 dBm
Center 2437 GHz o Span 80 MHz
[#Res BW 300 kHz FVBW 1 MHz Sweep 1.133 ms,
Occupied Bandwidth Total Power 6.97 dBm
36.047 MHz
Transmit Freq Error 46.707 kHz OBW Power 88.00 %
* dB Bandwidth 38.48 MHz x dB -20.00 dB

Peak Search

Test Mode: 802.11n40---Low

CanterFraq: 14000000 GHz Radio St Hona
o) TrigFras Run AwglHald=> 10110
AFGaindmw — WAthen:30 4B Radio Davice: BTS
— T3 .
Rel 20.00 dBm ol
¢
Center 2452GH2 ~_ spansommnz
[#Res BW 300 kHz FVBW 1 MHz Sweep 1.133 ms
Occupied Bandwidth Total Power 6.58 dBm
36.026 MHz
Transmit Freq Error 54.426 kHz OBW Power 58.00 %
* dB Bandwidth 38.69 MHz x dB -20.00 dB

Peak Search

Test Mode: 802.11n40---Mid

Test Mode: 802.11n40---High
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3.3. Maximum Output Power Test

a. Limit

The maximum output power of the intentional radiator shall not exceed the following:

1. For systems using digital modulation in the bands of 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz: 1 watt (30dBm).

2. Except as shown in paragraphs (b)(3) (i), (i1) and (iii) of this section, if transmitting antenna of
directional gain greater than 6 dBi are used the peak output power from the intentional radiator

shall be reduced below the stated values in paragraphs (b)(1) or (b)(2) of this section, as appropriate,
by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

b. Configuration of Measurement

EUT DC block |ATT. Spectrum Analyzer

c. Data Rates

IEEE802.11b: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 1
Mbps data rate (worst case) are chosen for the final testing.

IEEE802.11g: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz) with 6
Mbps data rate (the worst case) are chosen for the final testing.

IEEE802.11n (HT20: Channel 1(2412MHz), Channel 6(2437MHz) and Channel 11(2462MHz)
with 6.5Mbps data rate (the worst case) are chosen for the final testing.

IEEE802.11n (HT40: Channel 3(2422MHz), Channel 6(2437MHz) and Channel 9(2452MHz) with
13.5Mbps data rate (the worst case) are chosen for the final testing.

d. Test Procedure

This test was according the kDB 558074  9.2.2:

1. Set span to at least 1.5 times the OBW.

2. Set the RBW =1~5% of the OBW, not to exceed 1MHz.
3. Set VBW =3*RBW.

4. Detector = Average.

5. Sweep time = auto couple.

6. Trace mode = max hold.

7. Allow trace to fully stabilize.

e. Test Equipment
Same as the equipment listed in 3.2.

f. Test Results
Pass.

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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g. Test Data
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Antenna A Gain=-1.78 dBi1
Antenna B Gain=-1.78 dBi

Array Gain= 1.23 dBi= Ganr+10*log(Nant)dBi

ANT A
Test mode: IEEE 802.11b
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) (@Bm) | (watts) | Result
Low 2412 11.45 Pass
Mid 2437 11.36 30 1 Pass
High 2462 11.37 Pass
Test mode: IEEE 802.11¢g
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) @Bm) | (wai) | esult
Low 2412 10.02 Pass
Mid 2437 11.23 30 1 Pass
High 2462 9.26 Pass
Test mode: IEEE 802.11n (HT20)
Frequency | Maximum transmit power Limit
Ch 1 Result
anne (MHz) (dBm) (dBm) | (watts) | "
Low 2412 9.65 Pass
Mid 2437 10.08 30 1 Pass
High 2462 8.66 Pass
Test mode: IEEE 802.11n (HT40)
Frequency | Maximum transmit power Limit
O] (MHz) (dBm) (@Bm) | (watts) | Result
Low 2422 7.65 Pass
Mid 2437 7.28 30 1 Pass
High 2452 6.50 Pass

Shenzhen Anbotek Compliance Laboratory Limited
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ANT B
Test mode: IEEE 802.11b
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) (@Bm) | (watts) | Result
Low 2412 8.62 Pass
Mid 2437 8.43 30 1 Pass
High 2462 9.06 Pass
Test mode: IEEE 802.11¢g
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) @Bm) | (was) | esult
Low 2412 8.22 Pass
Mid 2437 10.23 30 1 Pass
High 2462 8.86 Pass
Test mode: IEEE 802.11n (HT20)
Frequency | Maximum transmit power Limit
Ch 1 Result
e (MHz) (dBm) (dBm) | (watts) | "
Low 2412 6.96 Pass
Mid 2437 9.09 30 1 Pass
High 2462 7.81 Pass
Test mode: IEEE 802.11n (HT40)
Frequency | Maximum transmit power Limit
Channel (MHz) (dBm) (@Bm) | (watts) | Result
Low 2422 5.74 Pass
Mid 2437 6.30 30 1 Pass
High 2452 5.86 Pass
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Channel ANT A ANT B MIMO
anne Output Output | DataRate | Output Limit
Channel Frequency
(MHz) Power Power (Mbps) Power (dBm)
(dBm) (dBm) (dBm)
802.11n (20M MIMO) mode
Low 2412 9.65 6.96 MCSO0 11.52 30
Middle 2437 10.08 9.09 MCSO0 12.62 30
High 2462 8.66 7.81 MCSO0 11.27 30
802.11n (40M MIMO) mode
Low 2422 7.65 5.74 MCSO0 9.81 30
Middle 2437 7.28 6.30 MCSO0 9.83 30
High 2452 6.50 5.86 MCSO0 9.20 30
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! (] ¢
| f i
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FEATUS ui m
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46 0 GHz Cantar Fraq: 2AB0000 GHa Radia St None oAk Radeeny T Frag 2412000000 GHz ] Carsar 3 Radia Std: None Peak Saurch
————— = Trig Frae fun AvglHeld> 10010 i e Trigg Free Run AvglHeld> 10010
L] Hhaten: 30 4B L] Hhzten: 30 4B ‘Ruub“k- BTS
TT ™P
Bidy __ Ref 20,00 d8m Sisuchs - Sl OO W Bt
! L] ¢
}
|
Center 2452GHz o "~ Bpan40 MHz Center 2412GH2 T Span 40 MHz
[#Res BW 300 kHz VBW 3 MHz Sweep 1ms| [#Res BW 300 kHz VBW 1 MHz Sweep 1ms|
Channel Power Power Spectral Density Channel Power Power Spectral Density
11.37dBm j20mhz [l -61.64 dBm mz Wi 10.02dBm j20mHz |l -62.99 dBm mz W
tans
Test Mode: 802.11b---High

Test Mode: 802.11g---Low

i 7 i e

“anter Frag 2.437000000 GHz e o L Pieak Basecn “anter Fraq 2462000000 GHz 1 O i, B Peak B

Mk Gainow © #Atten: 30 4B Gl
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Test Mode: 802.11g---Mid

Test Mode: 802.11g---High
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Test Mode: 802.11n20---Low
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Test Mode: 802.11n20---Mid
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Test Mode: 802.11n40---Mid

Test Mode: 802.11n40---High
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Test Mode: 802.11b---Low

Cantar Frag: 2462000000 GHz Radio St Hona

. = Trig Frae fun AvglHeld> 10010
Mt Gaindow © BAtten: 30 4B Radha Davice: BTS
Bidy __ Ref 20.00 d8m

i ¢

|
Center 2Ab2GHz Py Span 40 MHz
[#Res BW 300 kHz VBW 1 MHz Sweep 1ms|

Channel Power Power Spectral Density
9.06 dBm j20mHz [l -63.95dBm mz |l
"

Peak Search

Test Mode: 802.11b---Mid
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Test Mode: 802.11g---Mid

Test Mode: 802.11g---High
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Test Mode: 802.11n20---Mid

Canter Frag: 2422000000 Gz Radio St Hona
Trig: Frae Run Awg|Haid> 0010

i Gaintow * #Atten: 30 4B

Radio Davice: BTS

i Rel 20,00 dBm dem
center zAZIGR  cpamwmr
[#Res BW 1 MHz SVBW 8 MHz Sweep 1ms|

Channel Power

5.74dBm rsomuz [l

Power Spectral Density

-70.28 dBm mz W

Peak Search

Test Mode: 802.11n20---High

grlﬁar Fmg Z 437000000 GHz ] Canter| r{-.::mm; Radio St Nona
S = Trig:Fras Run AvglHeid> 10010
WiGaimiow | WAten:30 dB Fadio D
I Rel 2000 dBm
b
Conter 2437 GHz = " Bpan 80 MHz
[#Res BW 1 MHz FVEW B MHz Sweep 1ms|

Channel Power

6.30dBm raomHz

Power Spectral Density

-69.72dBm mz i

Peak Search

Test Mode: 802.11n40---Low

antor Frag 2.452000000 GHz Cantar Fraq: 2452086000 GHz

- __J‘_‘_'———.] Trige Frae Ru A g|Hald> 10010
Woanlow | WAten:30 dB

Dusidy Ref 20,00 dBm

Span 80 MHz
Sweep 1ms|

conter 2452GHz
[#Res BW 1 MHz FVBW 8 MHZ

Channel Power

5.86 dBm ssomuz [l

Power Spectral Density

-70.16 dBm mz W

Peak Search

Test Mode: 802.11n40---Mid
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3.4. Band Edges Measurement

a. Limit
According to §15.247(c), in any 100 kHz bandwidth outside the frequency bands in which the
spread spectrum intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that
contains the highest level of the desired power, In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated emission limits
specified in15.209(a).

b. Test Procedure

1. Conducted Method:

1) Set RBW=100KHz, VBW=300KHz
2) Detector=peak

3) Sweep time= auto

4) Trace mode=max hold.

2. Radiated Method:
1) For below 1GHz: The EUT is placed on a turntable, which is 0.8m above the ground plane. The
EUT is tested in 9*6*6 Chamber.
For above 1GHz: The EUT is placed on a turntable, which is 1.5m above the ground plane. The
EUT is tested in 9*6*6 Chamber.
2) The turntable shall be rotated for 360 degrees to determine the position of maximum emission
level.
3) EUT is set 3m away from the receiving antenna, which is varied from Im to 4m to find out the
highest emission.
4) Peak detector: RBW=1MHz, VBW=3MHz, SWT=AUTO
Average detector: RBW=1MHz, VBW=10Hz, SWT=AUTO
The EUT is tested in 9%6*6 Chamber.
5) Repeat the procedures until all the PEAK and AVERAGE versus POLARIZATION are
measured.
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30M to 1G emissions:

]
e . 3
Tutntahle
\ FUT Imto 4m
Touk
Feceiver 0.8m : 3 .
| ’ o
Ground Plane E Coawxial Cable A
1G to 40G emissions:
Turntable 5 3m I
\ |EUT
\
' Test
L5m | yrntodm |:| ,.-'"f Receiver
/
q l - I _l/
3 r
Ground Plane =~—————> Coaxial Cable /

c¢. Test Equipment
Same as the equipment listed in 3.2.

d. Test Results
Pass.

e. Test Plots
See the following page.
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ANT A

Test Mode: 802.11b
2412MHz
Horizontal-PEAK:

96.9 dBu¥/m

3
N'\r-\,“’\nf\/\»hvwMMW—’MMW”M}MAWW}&MM» W"W

16.9

2310.000 [MHz) 2422000
Freg. Reading | Factor Result Limit |Over Limit Height | degree
No- 1 MHz)  [(@Buv/im)| (@B/m) |(dBuvim)|(@Buv/| (@B) |P®°™| (cm) | (deg) | Remark
1 2378.880| 47.78 | -254 | 4524 | 74.00 | -28.76 | peak
2 2390.000| 4832 | -251 | 4581 | 7400 | -28.19 | peak
3 2400.000| 5749 | -249 | 5500 | 74.00| -19.00 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



% Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AF2K-WM415 Page 37 of 129 Report No.: R0115094571

Horizontal-AV:

96.9 dBuV/m

_/"\-\_f""J
2
1 R
16.9
2310.000 (MHz) 2422.000
Freqg. Reading | Factor | Result | Limit |Over Limit Height | degree
No. | (MHz) |(dBuvim)| (dB/m) |(@Buvim)|(@Buv/| (dB) [P (m) | (deg) | Remark
1 2377.200( 35.88 -2.54 33.34 5400 | -20.66 AVG
2 2390.000( 38.52 -2.51 36.01 5400 (| -17.99 AVG
3 2400.000( 47.27 -2.49 4478 54.00 -9.22 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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FCC ID: 2AF2K-WM415 Page 38 of 129 Report No.: R0115094571

Test Mode: 802.11b
2412MHz
Vertical-PEAK:

96.9 dBuV/m

_—l—'—'_'d_F’FF—

57

1
TR
L'\U“uwvwv\.fu\-ﬂww W\I"\Jﬂ'\ el T MW“-WQM‘A“JLJ %WWM ENJ

16.9

2310.000 [(MHz) 2422000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
No. 1 (MHz) |(dBuvim)| (@Bim) |(@Buvim)|(dBuv/| (@B) [P | cm) | (deg) | Remark
1 2379.160| 48.48 -2.54 45.94 74.00 | -28.08 peak
2 2390.000| 45.58 -2.51 43.07 74.00 | -30.93 peak
3 2400.000| 55.14 -2.49 5265 7400 | -21.35 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

o] FCC ID: 2AF2K-WM415 Page 39 of 129 Report No.: R011509457|

Vertical-AV:

96.9 dBuV/m

5?_ )

j,_J
1 &/
[
16.9
2310.000 (MHz) 2422 000
Freqg. Reading | Factor | Result | Limit |Over Limit Height | degree
No. | (MHz) |(@Buvim)| (dB/m) |(@Buvim)|(@Buv/| (@B) |P%°| (em) | wdeq) | Remerk
1 2384.200] 37.51 -2.53 34.98 54.00 -19.02 AVG
2 2390.000] 39.67 -2.51 37.16 54.00 -16.84 AVG
3 2400.000] 51.61 -2.49 49.12 54.00 -4.88 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AF2K-WM415 Page 40 of 129 Report No.: R0115094571

Test Mode: 802.11b

2462MHz
Horizontal-PEAK:

96.9 dBu¥/m
e Limit: _—
/w—v-"“" B i
i \
\k
%mm\
57 \‘1"‘%
'WWW«JW*MWM“M‘LWWWW
16.9
2455 000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No.- | MHz) |(@Buvim)| (dBim) |(@Buvim)|(Buv/| (dB) |P®%| (m) | weg) | Remark
1 2483.500| 48.60 -2.31 46.29 | 74.00 | -27.71 peak
2 2488.412| 51.24 -2.30 4894 | 7400 | -25.08 | peak

Tel:(86)755-26066544

Shenzhen Anbotek Compliance Laboratory Limited

Fax:(86)755-26014772

www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

o] FCC ID: 2AF2K-WM415 Page 41 of 129 Report No.: R011509457|

Horizontal-AV:

96.9 dBuV/m

Limit: ——

/_-ﬂx AVG: —

iR 2 M Tih
16.9
2455 000 (MH2) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- | (MHz)  |(dBuVim)| (dBJm) |(dBuvim)|(@Buv/| (@B) |P®%| (m) | (deg) | Remark
1 2483.500( 40.89 -2.31 38.58 5400 ( -1542 AVG
2 2486.613| 39.97 -2.30 37.67 5400 (| -16.33 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AF2K-WM415 Page 42 of 129 Report No.: R0115094571

Test Mode: 802.11b

2462MHz
Vertical-PEAK:

96.9 dBuV/m
Limit: —
AVG: —
P
T S
g ™
Pl B
57 \
! : "”L"\,;,gl s =
Sk, 1 g A
EARTYRY: SRV P L NN
In N
16.9
2455000 (MHz) 2500.000
Freg. Reading | Factor Result Limit |Over Limit Height | degree
No- | (MHz) |(dBuvim)| (@Bim) [@Buvim)|(@Buv/| (@B) |P=°| (@m) | wdeq) | Remerk
1 2483.500| 45.75 -2.31 4344 | 7400 | -30.56 | peak
2 2489.088( 47.62 -2.29 4533 74.00 -28.67 peak

Tel:(86)755-26066544

Shenzhen Anbotek Compliance Laboratory Limited

Fax:(86)755-26014772

www.anbotek.com
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Product Sofety

Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AF2K-WM415 Page 43 of 129 Report No.: R0115094571

Vertical-AV:

96.9 dBuV/m
Limit: —_—
— AVG: —
///— ",
= \\\
\
\
57 \
\_ﬁ_\
i o e
16.9
2455 000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- | (MHz) |(dBuvim)| (dBim) |(@Buvim)|(aBuv/| (dB) |PZ°| em) | (deq) | Remark
1 2483.500| 41.59 -2.31 3928 | 5400 | -14.72 | AVG
2 2484.700| 42.00 -2.30 39.70 | 54.00| -14.30 AVG

Tel:(86)755-26066544

Shenzhen Anbotek Compliance Laboratory Limited

Fax:(86)755-26014772

www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

o] FCC ID: 2AF2K-WM415 Page 44 of 129 Report No.: R011509457I

Test Mode: 802.11¢g
2412MHz
Horizontal-PEAK:

96.9 dBuV/m

Limit: —

[\ﬂwﬁ%ﬂ —

/

57 3

16.9

2310.000 [MHz) 2425000
Freg. Reading | Factor | Result | Limit |Over Limit Height | degree
No. | (MHz) |(@Buv/m)| (@B/m) |(@Buvim)|(@Buvi| (@B) |Pe°"| (em) | (deg) | Remark
1 2377563 46.92 -2.54 44 .38 7400 | -29862 peak
2 2390.000( 46.25 -2.51 43.74 7400 | -30.26 peak
3 2400.000| 58.43 -2.49 55.94 7400 | -18.06 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

o] FCC ID: 2AF2K-WM415 Page 45 of 129 Report No.: R011509457|

Horizontal-AV:

96.9 dBu¥/m

: \

y
/
J
S
l 1 //
16.9
2310.000 (MHz) 2425.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- | MHz)  |(@Buvim)| (dB/m) |(@Buvim)|(@Buv/| (@B) |[PEeC| em) | (e | Remark
1 2355.137| 35.69 -2.59 33.10 54.00  -20.90 AVG
2 2390.000| 35.77 -2.51 33.26 54.00 | -20.74 AVG
3 2400.000| 52.79 -2.49 50.30 54.00 -3.70 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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FCC ID: 2AF2K-WM415 Page 46 of 129 Report No.: R0115094571

Test Mode: 802.11¢g
2412MHz
Vertical-PEAK:

96.9 dBu¥/m

Limit: —

57 3 \
Wl

1
ST F TN PRI WS s er Vv NVt

16.9

2310.000 [MHz) 2425.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- | (MHz) |(dBuvim)| (@Bim) |@Buvim)|@Buv/| (@B) |P%*%| (m) | (deg) | Remark
1 2372.963| 47.96 -2.55 45 .41 74.00 | -28.59 peak
2 2390.000( 50.33 -2.51 47 .82 74.00 | -26.18 peak
3 2400.000( 58.15 -2.49 55.66 74.00 | -18.34 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

o] FCC ID: 2AF2K-WM415 Page 47 of 129 Report No.: R011509457|

Vertical-AV:

96.9 dBuV/m

; \

1
q \
.
1 2 4
16.9
2310.000 [MHz] 2425000
Freg. Reading | Factor Result Limit |[Over Limit Height | degree
Ng. (MHz)  |(dBuvim)| (@B/m) |(dBuvim)|(@Buv/| (dB) |Po®"| (em) | (deg) | Remark
1 2370.662| 39.93 -2.56 3T 54.00 -16.63 AVG
2 2390.000] 39.10 -2.51 36.59 54.00 -17.41 AVG
3 2400.000| 50.64 -2.49 48.15 54.00 -5.85 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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FCC ID: 2AF2K-WM415 Page 48 of 129 Report No.: R0115094571

Test Mode: 802.11¢g

2462MHz
Horizontal-PEAK:

96.9 dBuV/m

Limit: —

st A A
[f’\f"\"‘“f‘ o M"X\ AVE:

/ \

o7

'mem,\%km i }z
2

. i B
16.9
2450.000 (MHz) 2500.000

Freq. Reading | Factor | Result | Limit |Over Limit Height | degree

No. | (MHz) |(dBuvim)| (dB/m) |@Buvim)|(dBuv/| (dB) [P | em) | (deg) | Remark

1 2483.500| 50.64 -2.31 48.33 74.00 -25.67 peak

2 2487.875| 53.27 -2.30 50.97 74.00 -23.03 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

o] FCC ID: 2AF2K-WM415 Page 49 of 129 Report No.: R011509457|

Horizontal-AV:

96.9 dBuV/m

Limit: —

("/ Lt AR AVE: o

: \

~L

i 2
16.9
2450.000 (MHz) 2500.000
Freqg. Reading | Factor Result Limit |Over Limit Height | degree
Ne, (MHz)  |(@Buvim)| (@B/m) [(@Buvim)|(@Buv/| (@B) |Pe*°| @m) | (eg) | REMak
1 2483.500( 37.79 -2.31 3548 54.00 | -18.52 AVG
7 2485.875| 37.45 -2.30 35.15 54.00 | -18.85 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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FCC ID: 2AF2K-WM415 Page 50 of 129 Report No.: R0115094571

Test Mode: 802.11¢g

2462MHz
Vertical-PEAK:

96.9 dBuV/m

Limit: —

=
APl M AVEG: -
e \

57/

V&W"‘"\!“’\J’ﬂ""-\ﬁ 1 2
e Z
ﬂw%ﬁ%\f
16.9
2450.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No. | MHz) |@Buv/im)| (@B/m) |(@Buvim)|@Buvi| (@B) |P®€"| cm) | (deg) | Remark
1 2483.500( 49.53 -2.31 47.22 74.00| -26.78 peak
2 2487.750| 48.99 -2.30 46.69 74.00 | -27.31 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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FCC ID: 2AF2K-WM415 Page 51 of 129 Report No.: R0115094571

Vertical-AV:

96.9 dBuV/m

Limit: _—

, ey e

"/ \

/ %
V N
o
\11 2
16.9
2450.000 [MHz) 2500.000

Freq. Reading | Factor Result Limit |Over Limit Height | degree
No- 1 (MHz)  |(@Buv/im)| (@Bim) |(dBuvim)|(@Buv/| (@B) |P®e| (cm) | eg) | Remark
1 2483.500| 39.29 | -2.31 | 3698 | 54.00| -17.02 | AVG
2 2488500 38.98 | -230 | 3668 | 54.00| -17.32 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

o] FCC ID: 2AF2K-WM415 Page 52 of 129 Report No.: R011509457|

Test Mode: 802.11n (HT20)
2412MHz
Horizontal-PEAK:

96.9 dBuV/m

Limit: —_

LT :.ll

'I m
>\
.rﬁ M '*“‘\v.mﬂ,)\y\
WWNWJ&MJM)MW\_M\(A\NWW Wy e i AL

16.9

2310.000 [MHz) 2425000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No.- | (MH2) |@Buvim)| (@B/m) |(dBuvim)|@Buvi| (@B) |PZe| (em) | weg) | Remark
1 2381.875| 47.54 -2.53 45.01 74.00 -28.99 peak
2 2390.000| 48.20 -2.51 45.69 74.00 -28.31 peak
3 2400.000| 56.81 -2.49 54.32 74.00 -19.68 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

o] FCC ID: 2AF2K-WM415 Page 53 of 129 Report No.: R011509457|

Horizontal-AV:

96.9 dBuV/m

)I

; TR
= ___,JL___,_______..-—"'

16.9
2310.000 [MHz) 2425000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
o (MHz)  |(dBuvim)| (@B/m) |(@Buvim)|(@Buv/| (dB) |9 | (em) [ (deg) | Remark

1 2358.875( 38.26 -2.58 35.68 5400 -18.32 AVG
2 2390.000| 40.82 -2.51 38.31 54.00| -15.69 AVG
3 2400.000| 48.48 -2.49 4599 54.00 -8.01 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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FCC ID: 2AF2K-WM415 Page 54 of 129 Report No.: R0115094571

Test Mode: 802.11n (HT20)
2412MHz
Vertical-PEAK:

96.9 dBuV/m

(
| |

1 27\\,\/?]“« i

: -
- WW"W'\’\"W‘W MWQJL{JWL«WW«WM &,djwﬁvwwﬁ"y \\Jj\'

16.9

2310.000 (MHz) 2425.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree

No. | MHz) |(dBuv/m)| (@B/m) |(@Buvim)|(@Buv/| (@B) |P=e| (m) | @eg) | Remark

1 2365.488| 47.53 -2.57 44 .96 74.00 | -29.04 peak

2 2390.000| 49.25 -2.51 46.74 74.00 | -27.26 peak

3 2400.000| 57.86 -2.49 55.37 74.00 | -18.63 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AF2K-WM415 Page 55 of 129 Report No.: R0115094571

Vertical-AV:

96.9 dBuV/m
Limit: _
AVG: —
/m\
| \
|
57 \k
1 2
e ek
16.9
2310.000 (MHz) 2425.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- | MHz) |(dBuvim)| (dBim) |(@Buvim)|(aBuvi| (@B) |PE| (em) | (deq) | Remark
1 2374.113| 38.70 -2.55 36.15 | 5400| -17.85 | AVG
2 2390.000( 39.01 -2.51 3650 | 5400 -17.50 AVG
3 2400.000| 39.25 -2.49 36.76 | 54.00| -17.24 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com



% Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AF2K-WM415 Page 56 of 129 Report No.: R0115094571

Test Mode: 802.11n (HT20)

2462MHz
Horizontal-PEAK:

96.9 dBu¥/m

Limit: —

i it sinkin ) ==
/ \
\
// \\
J , T

WDIMJ%MMWNWWMMW,M
16.9
2450.000 [MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- | (MH2)  [(@Buvim)| (@B/m) |(dBuvim)|@Buv/| (@B) [P | (em) | weg) | Remark
1 2483500| 48.60 | -231 | 4629 | 74.00| -27.71 | peak
2 2485875| 50.01 | -230 | 47.71 | 74.00 | -26.29 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

o] FCC ID: 2AF2K-WM415 Page 57 of 129 Report No.: R011509457|

Horizontal-AV:

96.9 dBuV/m

Limit: —_

//_—ﬁ AVE: e

e / ‘\

\\
\‘H\.
5 12
16.9
2450.000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree

No- | (MHz) |(dBuvim)| (dBim) |(@Buvim)|(aBuvi| (dB) |PZ°| (em) | (deq) | Remark
1 2483.500| 38.81 -2.31 36.50 5400 -17.50 AVG
2 2484 .625( 38.55 -2.30 36.25 5400 -17.75 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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FCC ID: 2AF2K-WM415 Page 58 of 129 Report No.: R0115094571

Test Mode: 802.11n (HT20)

2462MHz
Vertical-PEAK:

96.9 dBuV/m

Limit: —
AVG: e

57 |

16.9

2450.000 [MHz) 2500.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- | (MHz)  |(dBuvim)| (dB/m) |(@Buvim)|(dBuv/| (@B) |P%| () | (deg) | Remark
1 2483.500| 46.84 -2.31 44.53 74.00 -29.47 peak
2 2487.625| 48.13 -2.30 45.83 74.00 -28.17 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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FCC ID: 2AF2K-WM415 Page 59 of 129 Report No.: R0115094571

Vertical-AV:

96.9 dBuV¥/m
Limit: —_—
AVG:
f fﬁr__mk\
[/ \\
57 /f \"
L \
:
&
'\\
] 2
16.9
2450.000 [(MHz) 2500.000
Freg. Reading | Factor Result Limit [Over Limit Height | degree
No. | (MHz) |(dBuvim)| (dB/m) |@Buvim)|(dBuv/| (dB) |Pe®€"| m) | (deg) | Remark
1 2483500 37.09 | -231 | 3478 | 54.00 | -19.22 | AVG
2 2488.000| 36.36 | -2.30 | 3406 | 54.00 | -19.94 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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FCC ID: 2AF2K-WM415 Page 60 of 129 Report No.: R0115094571

Test Mode: 802.11n (HT40)
2422MHz
Horizontal-PEAK:

96.9 dBuV/m

57
: — _1 _2.__ e ——

/w/@“‘w"'* sl |
Y g W
16.9
2310.000 [(MHz) 2445.000
Freq. Reading | Factor | Result | Limit [Over Limit Height | degree
o (MHz)  |(dBuvim)| (@B/m) |(@Buvim)|(@Buv/| (dB) |9 | (@m) [ (deg) | Remar
1 2380.537| 5140 -2.54 48.86 7400 | -25.14 peak
2 2390.000| 51.82 -2.51 49.31 7400 | -2469 peak
3 2400.000| 4955 -2.49 47.06 7400 | -26.94 peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

o] FCC ID: 2AF2K-WM415 Page 61 of 129 Report No.: R011509457|

Horizontal-AV:

96.9 dBuV/m
Limit: _
[
/ \.
\
57
, \
kY
2
o
1 e el
16.9
2310.000 (MHz) 2445.000
Freqg. Reading | Factor | Result | Limit |Over Limit Height | degree
No- | MHz) |(dBuv/im)| (dB/m) |(@Buvim)|(dBuvi| (@B) |P%°C| (am) | (deq) | Remerk
1 2371.088( 34.19 -2.56 3163 | 5400 -2237 | AVG
2 2390.000( 40.92 -2.51 38.41 54.00 | -1559 | AVG
3 2400.000( 41.86 -2.49 39.37 | 54.00| -14863 | AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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FCC ID: 2AF2K-WM415 Page 62 of 129 Report No.: R0115094571

Test Mode: 802.11n (HT40)
2422MHz
Vertical-PEAK:

96.9 dBuV/m
Limit: —
/IM/“ ¢ —
',\/4\’ %\\»\
/ \
57 b
y M)WJMGW-/
A A
[ J\MJ\AM M{th"w'\w MMMN\M'UJDM
16.9
2310.000 (MHz) 2445.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
ta. (MHz)  |(dBuvim)| (dB/m) |(dBuvim)|(dBuv/| (dB) |Pe®"| (em) | (deg) | Remark
1 2380.537| 52.00 -2.54 4946 | 74.00 | -2454 | peak
2 2390.000| 52.39 -2.51 4988 | 74.00 | -24.12 | peak
3 2400.000| 60.35 -2.49 5786 | 74.00 | -16.14 | peak

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited

o] FCC ID: 2AF2K-WM415 Page 63 of 129 Report No.: R011509457|

Vertical-AV:

96.9 dBuV/m
Limit: _—
rww =
/ \
[
7
57 I \
2 Mﬂ—ﬁ
.
16.9
2310.000 (MHz) 2445 000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- | MHz) |@Buvim)| (@B/m) |(@Buvim)|(@Buvi| (@B) |PC| (am) | (deq) | Remark
1 2379.863( 41.83 -2.54 39.29 | 54.00  -14.71 AVG
2 2390.000( 45.72 -2.51 43.21 54.00 | -10.79 | AVG
3 2400.000( 49.43 -2.49 46.94 | 54.00 -7.06 AVG

Shenzhen Anbotek Compliance Laboratory Limited
Tel:(86)755-26066544  Fax:(86)755-26014772  www.anbotek.com
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Shenzhen Anbotek Compliance Laboratory Limited
FCC ID: 2AF2K-WM415 Page 64 of 129 Report No.: R0115094571

Test Mode: 802.11n (HT40)

2452MHz
Horizontal-PEAK:

96.9 dBuV/m

/

M’“WW\_WWWMﬂm\MW\WMH\

Limit:
AVG:

/
/

4
57

T TR —
WW
16.9
2430.000 [MHz) 2500.000
Freq. Reading | Factor | Result | Limit |[Over Limit Height | degree
No. (MHz)  |(dBuv/im)| (@B/m) |(@Buvim)|(@Buv/| (dB) |9 | (m) [ (deg) | Remar
1 2483.500| 51.98 -2.31 49.67 74.00 -24.33 peak
2 2488.100| 51.81 -2.30 49 .51 74.00 -24 49 peak
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Horizontal-AV:

96.9 dBu¥/m
Limit: _
AVG: —
P PAAANeeee——
/ %
// \
5?/ \
ol \\\ =]
.\\\-.—\x.._\_g’ 2
16.9
2430.000 (MHz) 2500.000
Freq. Reading | Factor | Result | Limit |Over Limit Height | degree
No- | MHz)  |(dBuVim)| (dBJm) |(dBuvim)|(@Buv/| (@B) |Po®%| m) | (deg) | Remark
1 2483.500| 44.40 -2.31 4209 | 5400 -11.91 AVG
2 2487.925| 43.32 -2.30 41.02 | 5400 | -12.98 | AVG
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Test Mode: 802.11n (HT40)

2452MHz
Vertical-PEAK:

96.9 dBuV¥/m
Limit: —
A b AL NP NI AVG: -
‘A .
57 J \
™
P —
M e
16.9
2430.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- | MHz) |(dBuv/im)| (dB/m) |(@Buvim)|(dBuv/| (@B) || (m) | (degy | Remark
1 2483.500| 44.77 -2.31 4246 | 74.00| -31.54 peak
2 2490725 41.12 -2.29 3883 | 7400 -35.17 peak
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Vertical-AV:

96.9 dBuV/m

Limit:
AVG:

57

= \\ — E—
16.9
2430.000 (MHz) 2500.000
Freq. Reading | Factor Result Limit [Over Limit Height | degree
No- | (MHz) |(@Buvim)| (@B/m) |(@Buvim)|(@Buv/| (dB) |PE| (em) | (deg) | Remerk
1 2483.500| 41.74 -2.31 3943 54.00 -14 57 AVG
2 2489.150( 40.08 -2.29 37.79 54.00| -16.21 AVG
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